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The following sample(s) was / were submitted and identified on behalf of the client as

Sample Description : SILENT SOFT CLOSING DRAWER SLIDE
Manufacturer
Country of Origin : CHINA
Sample Receiving Date ;o Jan20, 2017
Test Performing Date o Jan.20, 2017 to Feb. 10, 2017
Test Result Summary
Test(s) Requested _Resuli(s)
Slide Durability Test i PASS
Summary:

1. The overall rating was based on those tests conducted.
2. For further details, please refer to the fullmring page(s).

Signed for and on behalf of
Shunde Branch
SGS-CSTC Co, Lid.

Eill Wang
Approved signatory
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TESTS AND RESULTS

Test Conducted:
Slide durability test as per client’s reguirements

General Test Condition:

The following test program was conducted in a laboratory environment maintained at 15%C to 25°%C and 50925
RH. The sample was individually tested after conditioning in the test environment for at least 24 hours prior to
conducting the test.

The complete detailed procedures may be found in the referenced specification and are only summarized hersin.
Unless otherwise specified, the tests are carried out in the following order on the same sample.

Mo. of Sample:

1 pair(s) (Sample 1). For more sample information and pictures, please refer to the following page.

Test and Requirements Test Results
Slide Durability Test

Mount the slides to the testing drawer.

Put masses of total 35 kg averagely in the drawer to a cycling machine which can lead
the drawer to a cycling machine which can lead the drawer move back and forth. PASS
A cycle consists of fully opening and then fully closing the drawer. The number of test
cycle is 100,000 and the frequency is 10 imes per minute.

No any damage or malfunction on the slides shall be observed after test.

Remark:
1. The total load 35 kg and cyclic number 100,000 were specified by client;

2. The dimension of testing drawer is 510 mm{W) by 485 mm({D) by 120 mm{H};
3. For the sample information and pictures, please refer to the following page.
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SAMPLE INFORMATION AND PICTURES

Weight:
Overall Dimensions:

Other Dimensions:

1015.9 g/pair
480 mm Length

Cther accessories, 1545.6 g.

Sample as Beceived

View 2 — Test sample

View 3 — Test sample

View 4 — Test sample
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View 5 — Test sample and accessories

View 7 — GGEESI]I]"

View 9 — Accessory View 10 — Accessory
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View 12 — Accessory

**End of Report*™”
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